For Serial Nos.
510,000 & Higher

Al

MFG. CO. INC,

CONGRATULATIONS on the purchase of your new Exmark mower. This product has been carefully designed and manufactured to give you a
maximum amount of dependability and years of trouble-free operation, If additional information is needed, or should you require trained mechanic
servica, contact your authorized Exmark equipment dealer or distributar. If you need to order replacement parts from your dealer, always give the
model. number and serial nurmber of your mower as well as the part number, description and quantity of the part needead.

The Serial No. plate is located on the right side of the conscle. For ease of ordering and reference, we suggest that you record the information
requested in the following identification table.

Place Model No. and Serial No. Label Here Engine Model No. and Spec. No. {Code)
(Included in Literature Pack)
or Fill in Below

Engine Serial No. (E/No)

Maodel No.

Date Purchased

Serial No.

Part No. 103-7371



johnssj
Rectangle

johnssj
Rectangle



EFFECTIVE DATE: September 1, 1995

Program

If your Exmark dealer does not have the Exmark part in stock,
Exmark will get the parts to the dealer the next business day or
the part will be FREE* Guaranteed!!

How the Program Works
1.

EXMARK PARTS PLUS® PROGRAM

If dealer does not have part in stock for a "down” unit at

the time of request by customer, the dealer contacts his

distributor by 1:00 p.m., local time, and requests Exmark
Parts Plus® shipment of six (6) line items or less.

Distributor ships part{s) to dealer or customer, as z 4 g
requested by dealer, same day, overnight UPS Distributor E SR -

bills dealer for part and freight charges where applicable. E x M AR K P A E'.I. S P l. u s@
If distributor does not have the part(s} in stock to satisfy .

Exmark Parts Plus® order, he contacts Exmark by
3:00p.m., central time, with an Exmark Parts Plus® order of six (6) line items or less.

If order is received by 3:00 p.m. central time, Exmark ships part{s) direct to dealer or customer, as requested by
distributor, same day, overnight UPS, Exmark bills the distributor for parts and shipping charges, where applicable.

The customer pays for the parf and freight if it is shipped under the Exmark Parts Plus® and if it arrives in accordance
to the program.

Who pays for the part and freight if it fails to arrive overnight in accordance to the program?
A. Under any circumstance the customer does not pay.

B. If the part does not arrive overnight due to:

1. The dealer not submitting the Exmark Parts Plus® order to his Exmark distributor by 1:00 p.m., the dealer
pays for the part and freight. '

2. The Distributor being unable to ship the part the same day or not submitting the Exmark Parts Pius® order
to Exmark by 3:00 p.m., central time, the Distributor pays for the part and freight.

3. Exmark being unable to ship the part and the Exmark parts order is received by 3:00 p.m., ceniral time,
Exmark pays for the part and freight.

4. If the part does not arrive overnight due to the shipper (UPS), the shipper pays for the freight and Exmark
pays for the part.

The following restrictions apply -- The Exmark Parts Plus® Program is available only through participating Exmark
Dealers and applies only to orders submitted on this program Monday through Thursday. Parts Plus service is available only
in the 48 contiguous United States. UPS has initiated a Saturday delivery program to many areas of the continental United
States and can be requested for an overnight shipment on Friday to be delivered Saturday. The next day air charge, plus the
Saturday delivery fee will be the responsibility of the purchaser. Exmark Mfg. will assume no responsibility for Saturday
delivery shipments. To qualify, all Exmark Parts Plus® orders must be received by Exmark by 3:00 p.m., central time. Orders
must be six (6) line items or less. Exclusions from the Exmark Parts Plus® Program are: Any wholegood or accessory in its
entirety, engines and engine replacement parts, 5-speed Peerless transmissions and 5-speed transaxles, hydraulic or
hydrostatic wheel motors, cutter decks and engine decks or any item exceeding United Parcel Service size and weight
restrictions.

Due fo UPS restrictions, aerosol spray paint is considersd a hazardous material and cannot be shipped via UPS next day or
Second Day Air.

Exmark Manufacturing stocks a limited supply of parts for transaxles, pumps and wheel motors, These parts can be ordered
for Next Day Air shipment but will not be guaranteed per the Parts Plus Program
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READ OPERATOR’S MANUAL BEFORE
OPERATING OR SERVICING EXMARK EQUIPMENT.
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60” DECK GROUP

ltem | Part No. Description Qty ltern | Part No. Description Qty
1 | 103-1589 Asm, Deck (103-1423-01) W/Decals......1 43 | 103-1898 Screw, 7/16-14 X 1-5/8 Sp vevveeereeena, 8

24 | 103-2785 R a3l |- U 3 44 | 1-513435 Washer, 1/2 Disc Spring e 4
3 | 3256-24 Washer, 3/8 SAE ... 3 45 | 3217-11 NUt, 5/8-11 HEXe.vvvvveeemcresitceeeeeecveve
4 | 1-513208 Washer, DisC Spring ....c.coveeceeveecenverirenns 1 46 | 322-6 Screw, 5/16-18x 1 1/4
5 | 1-303334 Washer, 516 Disc Spring .......c..ceeeevenen. 1 47+ | 103-2544 Asm), Jackshaft Hsg W/Brgs....eveeeene . 1
6 | 32128-20 Nut, 516-18 WhiZIoCK...e eeevviaiveceernas 8 48 1 103-1355-01 Strut Widmt, Deck ...ooeoovvveeeee e 2

"7 { 1-802913-01 Baffle Wldmt, Discharge .....vecenvicieeecnee 1 49 | 323-8 Screw, 3/8-16X 1T 12 oo reieeerens 18
8 | 3222 Screw, 5M6-18x5/8 ......... w3 50 | 1-833029 Spherical Rod End....vcveeeeececrrviee. 2
9% | 1-603299 Rofler, ANHSCalD vt e 6 51 | 327-28 Screw, 5/8-11 x5 1/2.......... 2
10 | 3290-357 Nut, 3/8-16 WhizlocK.......ccvceevereeeecerrene. 2 52 | 3253-8 Lockwasher, 5/8 Reg.Spring... ... 2
11 | 1-373034 Washer, PIVOt cvreveecvverie e scenivire e B 53 | 302-19 Zerk, 1/4-28 Straight....

128 | 1-603602 Axle, Anti-Scalp Roller (Type A)...oea.... 6 54 | 1-632199-01 Pin Widmt, Deck Strut .....ocevvveerveevensnns
M | 103-5364 Axle, Anti-Scaip Roller {Type Bh.oevineees 6 55 | 3218-6 NUL, 5/8-T8 HEX.vvvrverirerrsecseneeeerserrerssnes 3
13 | 98-5975 Washer, 3/8 DisC Spring ..ooveeeeceevevevnne 56 | 3254 Screw, 1/2-13 X 1o 4
14 | 98-5961 Screw, 3/8-16 x4 Gr8.... - 57 | 103-1522-01  Weight Bar Widmt .........oovvveereenrernns 1
15 | 103-5840-01 Chute, Discharge 60" ...veeeveerevreeeseeens, 58 | 323-7 Screw, 3/8-16 X 1 H4...cuenen.e.., .2
16 | 3225 Screw, SM6-18X 1. v 4 59 | 103-1515-01 Weight Bar....cvecececececennrieeereenana. -1
17 | 3206-29 Nut, 5/16-18 NYIOC ... e vrreerrieesecvesssenes 4 60 | 1032530  Blade, Notched...... .3
18 | 1-833084-01 Shield, Belt 80" (RH).uvisieeeeecerererreensnrans 1 103-2510 Blade, Low Lift......ccocrecnecienrsrcer e 3 i

103-1470-01 Shield, Belt 80" (LH)...eeovrcee v e e 1 + | 103-0301 Blade, MUlehing ...eccvveveic e 3 |
19 | 1-323385 Knob, Belt Shield .........ccoinviveecneinienenes 6 103-1580 Blade, Solld .....coreevreesrenieecerenessireee s 3
20 | 1-322110 Belt Guide Wldmt..........ccooeeeevrrvrnvirineaes 1 _ 103-6338 Blade, EXFEME oo 3
21 | 103-0862 Screw, 5/8-18x23/4 Gr8..cveeeeeneecnn, 3 61 | 103-0865 Washer, Disc Sprng......cocvceeveeiinceennnnnn 3

22 | 32311 Screw, 3/8-16 X2 14 e 2 624 | 103-B075 Cutter Housing Complete........veeeene.... 3
23 | 1-303537 Stud, Belt Shield .......cocvveeeicrererieriies 2 63+% | 103-1330 Guard, Bearing Top
24 | 3256-3 Washer 5/16 Std Flat ...c..occevreceeeeerons 6 64 | 3236 Screw, 3/8-18 X T ceeveemneiine e
25 | 1-323417 Washer, Rubber................... A 2 65 | 103-1356 Strut Widmt S/A oo 2
26 | 103-3330 Spring, EXIEnsION......c.vccececcvrinenr e 1 664 ! 103-8280 Heusing W/Beanngs ..o uveceecccecrvsnrenn. 3
27 | 103-3445-01 Guard, Jackshaft Belt........covvereeeeeeennnn 1 674 103-5381 -~ Sheave, Jackshaft Triple ........ccoervreeenn 1
28 | 103-5677 SPACET cveirireerecneeeereraens ceveeeeresseneesteeee 1 684 | 1-643393 Jackshaft ....coeeviccenereeeerre e 1

298 | 103-5693 Kit, Idler Arm (103-6528-01) 89 | 103-0929 Jackshaft ASSY v 1

W/BBEMNGS - cvrvevererirreressssesscscee o creesseres 1 70v | 103-1588 Complete Deck ASSY .oeuveeeeeeeceeeecee. 1

30 | 106-7159 L0 11 T OSSOSO 2 77 { 103-2082 Key, 14 X 3MBX 34 e 3
31 | 302-4¢ Zerk, 114-20 80°. ...t 1 72% 1 3217-46 Nut, HH 3/4-16 Heavy..ccovurecececvenrerens 3
32 | 32564 Washer, 3/8 Std Flat........coorcenerinnrern. 2 73 | 103-2802  Washer, Disc Spring 34 .......ccoivevnenns 3
33 | 3296-39 Nut, 3/8-16 NYIOG ...t 19 T4+ | 103-2794 Sheave, Blade Drive ..o 3
34 | 103-3504 Bearing, Spherical......ccvverveveriieeccrennn, 2 75 | 103-3505 Seal, Double, Lip oveinreriries s 1
35 | 1-633108 ldler Pulley 6.00 Dia Flat......c.ccoececrvevene 2 76 | 103-2916 Guard, TOp .ccenereeere s 1
36 | 3234-11 Bolt, 3/8-16 X 1 Flange....cceeeeevreevennnnns 1 77 | 103-3506 Seal, Single LiP.mie e iries e e seeens 1
37 | 1-633456 Bushing, 1dler.......coovemee vt sereraene 2 78 | 32120-10 . Ring, Retaifing c.veeeesseeiseeeeceeervrresean 2
38 | 103-2535 Spacer, Guard Bottom «..vcvcueeeceeeeranan 4 79W | 3290-357 Nut, Whizlock 3/8-16 (Type A)e.ver.nno.. B
39 | 32128-37 Nut, 7/16-14 Whizlock....eeeeeccveniinnen. 16 W | 3286-39 Nut, Nyloc 3/8-16 (Type B} ..ovveeevrnarenene 6
40 | 1-503805 tdter Pulley 5.06 O.D. V ...vvvvrieceecrimans 1 80N | 98-5961 Screw, HH 3/8-16 x 4 Gr8 (Type A) ....... 6
41 | 1-633127 Beit, Blade Drive 60" DecK........covveveene 1 W | 3211-46 Screw, HH 3/8-24 x 2 Gr8 (Type B) ....... 8
42 [ 1-633447 ChEIN e e e 4

Exmark red touch up spray paint - P/N 1-850337.

+  Apply Mobit HTS grease (P/N 103-5217 1.5 oz packet) {or a food-grade antisieze) between the jackshaft and bearings, jackshaft
and sheaves, spindles and bearings, spindles and sheaves, and under top bearing guard. DO NOT use a copper or nickel based
antisieze.

vV  Complete deck assembly doss not include items 39, 42, & 43, but does include 2 belis (item 89, pg. 15).

| Unit may have been built with Type A or Type B anti scalp axies. Reference page 4 to determine which axles are instalied on the
unit.

*  Kit 103-3168 includes antiscalp roller, axle, & mounting hardware for Type A axes. Kit 103-7263 includes antiscalp roller, axle, &
mounting hardware for Type B axles.

+ Requires installation of Micro-Mulch accessory for proper mulching. Mulch kit P/N MK&04.

¢+ Complete cutter housing assembly also includes items 61 & 21.

*  103-5693 kit includes components shown and (1) nyloc nut item 33 and {1} spring disc washer item 13.

#*  Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on nut tlem 72.

3
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60” DECK GROUP

N

INSTALL ON
LEFT JACKSHAFT
SCREWS

TORQUE TO
75-80FTLBS

- 72 Torque to
- 140145 bs

N Torque to
21 115120 fi-bs
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72" DECK GROUP

fem | Part No Description Qty Item | Part No Description Qty
1 103-1591 Asm, Deck (103-3032-01) W/Decals....., 1 40 | 1-603805 Idler Pulley 5.06 O.D. V .....ooveeverrerernn, 1
2 | 103-3445-01 Guard, Jackshaft Belt......ccocecvvevvvrervseenns 1 41 | 1-643052 Belt, Blade Drive 72" DecK...couoneeerrnen. . 1
3 | 3256-24 Washer, 3/8 SAE ... 3 42 | 1-633447 ChEIN v e 4
4 | 1-513208 Washer, DiSC Sprng ..ooeeenesieceeeeeenerns 1 43 | 103-1898 Screw, 7/16-14 X 1-5/8 8P cevvvecvcrcenens 3
5 | 1-303334 Washer, 5/16 Disc SPring ......oooeeerimens. 1 44 | 323-6 Screw, 3818 X 1o 2
6 | 32128-20 Nut, 5/16-18 WhizIocK,...vvveriveeererrersesnens 8 45 | 321711 NUt, 5/8~11 HeX.uviv i ecenas 2
7 | 1-602913-01 Baffle Wldmt, Discharge ..........ccoeeevnnn. 1 46 | 323-8 Screw, 3/8-16 1 1/2uiecerseeeeceesen 18
& {3222 Screw, 5M16-18 X 5/8 wovvveenne. B 474 | 103-8323 Cutter Housing Complete......uccvceeee.. 3
9% | 1-603299 Roller, ANHSCaIP .. e irese et eeeneen g 48 | 103-0100-01  Strut WIAME, DEEK vvvveeeeeeeeereeerevrseveveene 2
10 | 3200-357 Nut, 3/8-16 WhizlocK........coveercreeerinnnns 2 49 { 323-7 -Screw, 3B16 X1 WM. 2
11 | 1-373034 Washer, PIVOL ... vserisne s 8 50 | 1-633029 Spherical Rod ENG....evceeeesverenese e 2
120 | 1-603602 Axle, Anti-Scalp Roller (Type Ao, 6 51 | 327-28 Scraw, 5/8-11TX 5 1/2.viimeeerreseerereane 2
| | 103-5364 Axle, Anti-Scalp Rofler (Type B}...u.u..e. 6 52 | 3253-8 Lockwasher, 5/8 Reg.Sphing......coee.... 2
13 | 98-5875 Washer, 3/8 DiSC Spring .ocovveeeeeseevereens 13 53 | 302-18 Zerk, 1/4-28 Straight........c.covearnriereeeecns 4
14 | 98-5961 Screw, 3/8-16 X4 Gr8.vieeceecercrrrins 1 54 | 1-632189-01 Pin Widmt, Deck Strut . c.oevveeeeeeveenes 2
15 | 1-642071-01 Chute, Discharge 72" ..o voeeeesserennnnn | 55 | 321986 Nut, 5/8-18 HEX.uiiiinee st ser e 3
16 | 322-5 Serew, 5M6-18 X T ecvveervceerviviesienn i B 56V | 103-1590 Complete Deck ASSY ....vcvceercesiincnnee. 1
17 | 3296-29 Nut, 5/16-18 NYIOCK .oeveevreeieri e, 4 57 | 103-0929 Jackshaft AsSy ..oveeevevennnnn, |
18 | 1-643076-01 Shield, Belt 72" (RH) v.vevreerirrseemesssrene. 1 58 | 103-2531 Blade, Notched .....oceiiieie e eeeenns 3
1-643075-01  Shield, Belt 72" (LH)vvvieoeeceeversccesrnessens 1 103-2511 Blade, Law Lift.......c.covivneereicesennsenecns 3
19 | 1-323385 Knob, Belt Shield ......cccoceeecriieeeernenns 6 + | 103-2521 Blade, Mulching........... 3
20 | 1-322110 Belt Guide Widmt......ccccvvmvirmrisvennnens 1 103-1581 Blade, Solith .....cvcveeveaivcerirerine e ceerernne 3
21 | 103-0862 Screw, 5/8-18xX 234 Gr8 .. 3 103-6339 Blade, Extreme...., .3
22 1 323-11 Screw, 3/8-16 X 2 1/ cviiieeeee e rernenes 2 594 | 1-643393 Jackshaft ......... e 1
23 | 1-303537 Stud, Belt Shield .....ccocvvcoviveireeriecsinens .2 60 | 103-0865 Washer, DiSC SPrifg v.occvieicereremreerenee 3
24 | 3256-3 Washer 516 Std Flat.........cooeereenrrivenns 4 614 | 103-1330 Guard, Bearing TOP vvvceeeececsere s 3
25 | 1-323417 Washer, RUDDEI.....cccvcmresiice e ecrsrerenes 2 624 | 103-2785 SPINAIS .ttt 3
26 -] 103-3330 Spring, EXtension.....cvveeessmsesvossieronns 1 &34 103-5381 Sheave, Jackshaft Triple .........ccccvvvene 1
27 | 103-8280 Housing WBearngs ......cuveevnrerene. 3 64+ | 103-2795 Sheave, Blade Drive .....ccoceoieee s e 3
28 | 103-5677 SPEACET ..o sveririrrrerern e e 1 65 | 103-0840 Strut WIdmt S/A ... 2
20% | 103-5693 Kit, Idler Arm (103-6528-01) 66 | 103-2544 Asm, Jackshaft Hsg w/ Brgs.................. 1
W/BEAIINGS . cceeeer et 1 67 | 103-2982 Key, 1M X3MBX 34 v, 3
30 { 106-7159 L8 2 113+ SV 2 B68% | 3217-46 Nut, HH 3/4-16 Heavy ....cccoveeeemrcenennen, 3
31 | 302-40 Zerk, 1/4-20 90°. ... s 1 69 | 103-2802 Washer, Disc Spring 3/4....c.occueeerereen.... 3
32 | 32564 Washer, 3/8 Std Flat....cceciironneereeene s 70 | 103-3505 Seal, Doublg, LIP veveieiereeeereerr i 1
33 | 328639 Nut, 3/8-16 NYIOG .ot 71 | 103-2816 GUEF, TOP e v sresrrene s 1
34 | 103-3504 Bearing, Spherical......coovuvevecevcnresrineannns 72 | 103-3506 Seal, Single LiP.wnciieeeee e eeeenens
35 | 1-633109 Idier Puliey 6.00 Dia Flat 73 | 32120-10 Ring, Refaining ... oo eeeesvcemencrcseiriaeenens 2
36 | 3234-11 Bolt, 3/8-16 x 1 Flange............ 748 | 3200-357 Nut, Whizlock 3/8-16 (Type A)wueeceeeune. 51
37 | 1-633456 Bushing, idler.............o.... MW | 3296-39 Nut, Nyloc 3/8-16 (TYpe B) ..cecevrvrevrereane 6
38 | 103-2535 Spacer, Guard Bottom ..... 75M | 98-5961 Screw, HH 3/8-16 x 4 Gr8 (Type A).......6
38 | 32128-37 Nut, 7/16-14 WhizIocK...oueerveeveeveieeeees R | 321146 Screw, HH 3/8-24 x 2 Gr8 (Type B)....... 6
Exmark red touch up spray paint - P/N 1-850337.
+ Apply Mobil HTS grease (P/N 103-5217 1.5 oz packet) (or a food-grade antisieze) between the jackshaft and
bearings, jackshaft and sheaves, spindles and bearings, spindies and sheaves, and under top bearing guard. DO
NOT use a copper or nickel based antisieze. .
vV  Complete deck assembly does not include items 39, 42, & 43, but does include 2 belts (item 69, pg. 15).
B Unit may have been built with Type A or Type B anti scalp axdes. Reference page 6 to determine which axles are
installed on the unit. R
*  Kit 103-3168 includes antiscalp roller, axle, & mounting hardware for Type A axles. Kit 103-7263 includes antiscalp
roller, axle, & mounting hardware for Type B axies
+ Requires installation of Micro-Mulch accessory for proper mulching. Mulch kit P/N MK724.
4+ Complete cutter housing assembly also includes items 60 & 21.
*®  103-5693 kit includes components shown and (1) nyloc nut item 33 and {1} spring disc washer item 13.
# Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on nut item 68.
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72” DECK GROUP

Instzll open end T
of seal outward |

B INSTALL ON
] ‘LEFT JACKSHAFT
i SCREWS
@A&B
5
TORQUE TO

7580 FTLBS

~. 68 Torquefo
89 140-145 ftbs

: Torque fo
21 115120 fbs
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FRONT FRAME GROUP

ltem | Part No. Deseription Qty. ltem | Part No. Description Qty.
1A | 103-5839 Asm, Front Frame 60".......ccuceumunnisieenes 32 | 103-4882 Cap, Grease... e a2
A | 103-5475 Asm, Front Frame 72”... 33 | 1-543509 Bearing Cone, Tapered Rolier ............... 4
2 | 302-19 Zerk, 1/4-28 Straight ......cccceviniivsiorienn.. 34 | 1-543511 Seal, Grease.....courmmmriancssiieneninn 2
3 | 103-3527 Asm, Floormpan (103.3242-01) 35 | 103-1474-01 Caster WIdMt......ceveeeee i eeecrens
wiDecals And Pads 35 | 3296-51 NUL, 3/4-10 NYIOG.ccve it rermsrnes
4 | 1-633553 Pad, Antl SKid .c..ceve et 37 | 1-633508 Washer, Spring Disk......
5 | 103-2084 Lever (103-2083-03)W/GTIP ...vuevereeecnrens 1 38 | 325-39 Screw, 1/2-13x 9 1/2
6 | 1-633205 Grip, Lift LEVET wovviieeee e vever v e e sranncs 1 39 | 1-811010 L1« U 2
7 | 103-2064-03 . Arm Widmt, Deck Liff......correreerennnnn.. 1 40 | 103-2768 Guard, Seal ........ccvivie s 4
8 | 1-633325 Spring, COMPression ......ueieereeecenen. 1 41 | 3206-23 NUL,-1/2-13 NVIOC e 2
9 | 3256-24 Washer, 3/8 SAE Flat ..o, 1 424 [ 103-3051 Spacer, NUt v 4
10 | 3296-3% Nut, NYIOC 3/8-1B .eervvverrreeremcninitec e 5 43 | 103-0063 Seal, Bearing......ccoevvvnennnvicieeeeeseeeenens 4
11 | 32151103 E-RiNG.coviiiicrre it e ens e ennns 44 | 1-633585 Boaring Comne......ciemmrernvneesesnesessnes 4
12 | 1-633088 Arm, Deck Lift...... 45 | 103-5156 AxXlE, Caster. .t eeneas 2
13 | 1-633889-01 Plate, Deck Lift 46 { 103-3799 Asm, Caster Wheel (Semi-Pneumatic)..2
14 | 1-632899-01 Plate Widmt, Deck Lift ...ooeceeveeeeerrnnnnns 1 47 | 103-1818 BUSHING -t rvns s oo
15 | 1-633082 Bushing, Lift L&vVer.....ceiiecvireecerneeen 48 | 323-29 Screw, 3/8-16x 1 3/8
16 | 1-633080 Bushing, Lift LEVET...uvvceereeenrsceee e 1 49 | 32151-29 Ring, Retaining ...coevurnerironinsivesescrserencs
17 | 32313 Screw, 3/8-16 X2 34 .cuvvvervceneiivcsrin e 1 50 | 3274-18 Serew, 5MG-18X 1 14 i 2
18 | 1-633097 Hitch Pin W/Lanyard ......ceeivcrererenienone. 51 | 323041 Bolt,Carriage 5/M16-18 X .75 cvevvcenenen b
19 | 1-806005 Hairpin Cofter................. 52 | 32128-20 Nut,Whizlock 5M16-18 ....ccccvrvrieeeniireranne.. 4
20 | 3238 Screw, 3/8-16x 1 3/4 ......... 53 | 103-3528 Asm,Floorpan (103 3241-01)
21 | 98-5075 Washer, 3/8 Disc Spring .... wipads & decals .. werssnresssnnsnnsnnenns |
22 | 3290-357 Nut, Whizlock 3/8-16 ....eeeeercreeresssncannns 54 | 32182 Jam Nut, 5618 rrinee e 2
23 | 3236 Serew, 3/8-16 X 1 B0 ovvevvcrereevsiirc e 55 | 103-1955-01 Weldmt, Front Lift Shaft (bH) .veeeceeeeeee.
323-6 Screw, 3/8-18 X1 72" wvcvrviereirisriseeecne 3 56 | 103-2013-01 Weldmt, Front Lift W/Lever{RH)
24 | 3237 Screw, 3/8-16 X1 14 e 12 57 | 1-523157 Washer, SPacer.....ocvueaieecsesiicerereennes
25 | 3256-29 Washer, 7/8 SAE Flat .v.eeeeveecreereeeeenes 4 58 | 1-543508 Bearing Cup, Tapered Roller .................4
26 | 1-633006 Rod, Deck Lift......cocememeeerinerissioreceeeens 2 5% | 103-2047 Asm, Deck Lift SPring....c..covevereennnnn 2
27 | 3217-11 Nut, 5/8-11 Regular.......cvenvoneieeeccrens 6 60 | 106-6572 Pad, AnHSKid ...vovoreeeereinsnnscieecec s 2
28 | 1-633441 Swivel, Deck Mount .....c..cocvninceeeeeecnnns 61 | 100-2333-01 Weight Bar, 60" & 72" .cvoeeeeeceeeeeeeeerons 1
29 | 3256-7 Washer, 5/8 Std Flat.... 62 | 99-4646-01  Weight Bar, 60" ....coccereveveerieeeeme e 1
30 | 1-843015 Spring, Deck Support... 63 | 323-8 Screw, 3/8-16 X 1 12 60 wuvveevreverervirenn 4
31 [ 3218-6 Jam Nut, 5811 .ot e

Exmark red touch up spray paint - P/N 1-850337.
*+ Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on spacer nut.

A Includes frame weldment plus items #32, #34, #39, #49, #55, #56, #57, and #58.


johnssj
Rectangle


johnssj
Rectangle



FRONT FRAME GROUP

23 (7

)%
63 (60")


johnssj
Rectangle


johnssj
Rectangle



MAIN FRAME GROUP

ftern | Part No. Description Qty. Itern i Part No. Description Qty.
1 | 1-513658 BUMIPEL et eersrveveserssessssssassasseeemeeneen 2 28 | 103-5254 Asm, Console(103-3665-03) w/Decals... 1
2 | 1-633864-03 Stop, Park Brake.......corvevvveeeeeeeerceneanes 1 29 | 322-3 Screw, 5/16-18 x 3/4
3 | 3225 Serew, 5MB-18X 1. 4 30 | 3256-23 Washer, 5/16 SAE.......cceiveeerierisernenn.
4 | 323-38 Screw, 3/B-1B X5 i 2 314 | Brigas & P/N 820314 Ol FIer vuuvveeeeereeereerarenns 1
5 | 3296-20 Nut, NyIog 5/16-18 .o 4 Stratton Do Not Use Briggs & Stratton 491056
6 | 3296-39 Nut, NYloc 3/8-16 ...cvcmrivieeeeierneas i3 32 | 3256-14 Washer, #10 std flat...c..ooeerieecrecrcrnnn 8
7 | 32128-20 Nut, Whizlock 5/16-18 33 | 1-803075 Screw, Truss Hd #10-24 x 3/4................. 2
8 | 3236 Screw, 3/8-16 x 1 34 | 985975 Washer, Spring Disk 3/8.........c.cecvveee.. 8
9 1 3280-357 Nut, Whizlock 3/8-16 35 | 3236 Screw, 3816 X 1.t ieeiieee e 8
10 | 103-5519 SBPHNG v e 1 364 [ 103-5597 Kit, XP ROPS Service.......vveiieieee e 1
11 | 242-50 Nut, Wheel 1/2-20 .....ccoiiieeviiisesreennn B 37 | 107-1883 Bottom Cushion Kit........ 1
12 | 103-4962 WhHeeliTire ASSY....vvurrverissessssemeseecenes 2 38 | 107-1886 Switch Kit....ecveeeeeeees, .|
103-4963 Tirg, 26X12-12 4 PlY .....eeeeevvrrnerererrne 2 39 | 107-1887 AMMIEst Kit..ovee e 1
1-633992 WHEEL ..o 2 40 | 107-1884 Shock Absorber Kit......oeenveeeerieeeennens 1
13 | 103-5880 Asm, Engine Deck (103-6349-03) 41 | 107-1832 Back Cushion Kit......cccoiiiinevrineenns 1
WIDBCAIS ... e v e 1 42 | 103-4469 i, SEAEBEN .ot eens 1
14 | 103-5161 Link, XP seat stop....... 43 | 32124 Screw,7/16-20 X 1.0 ecvvveieeee e erene. 2
15 | 107-1881 Knob Kitaoeeeeeeeeeeceeeren 44 | 3296-38 Nut, Nyloc 7/16-20 ....cccvreee e 2
16A | LSSEAT Seat, Suspension.... 45 | 107-3155 Cofter, Hair Pin Double Loop .......eee. 2
17 | 1-633B7203 S0P, Seat.cceeeceereriseeit e eeeeeeeernns 46 | 32513 Screw, 1213 X 3 1 oo errrerernrennn. 2
18 | 107-1885 Weight Indicatior KGt..........oecerniiniriinnennn 1 47H | 103-4553 Asm, ROPS Fold Pin............ eeeeeeeeeren 2
Briggs & . 48 | 32128-23 Nut, Hex Flange Side Lock 1/2-13......... 2
' | Stratton. /N 821075 ENgine V-8l ... ! 49 | 107-3154  Nut, PUSh 3/8-16uemereroosroesseo 2
20 | 103-5181 Link, XP lower seat Sop....ovivevcsneens 2 50 | 106-0887
21 | 103-3666 Asm, Cubby s 1 51 | 107-3124
22 | 32122-28 Screw, Truss HD #1024 X1 ocvovevieeenene. 4 52 | 103-5537
23 | 3296.2 Nut, Nylock #10-24 ......cooevvnrinninrieienines 8 53 [ 323-9
24@ | 1030849 Sender, Temperature 1/8 NPT ...............1 54 | 103-5520 Latch, Seat.....ccoe e 1
28 | 107-1880 Seat Track Kit ....covvvvireeessiiesviisie e 1 55 | 107-0075 210151111 T 1
26 | 103-37%0 Latch, Cubby DOOF.....ccveerveiieesainenenn 56 | 3256-4 Washer, Flat Std 3/8.......ccccciiivieennnne, 1
27 | 3290-500 Screw-PPH #10-24x.62 Phillips.............. 2
Exmark black touch up spray paint ~ Gloss black
B Inciudes ROPS fold pin plus hairpin, item #45.
#+ Roliover protection frame is serviced as a complete assembly only. Includes complete ROPS frame, mounting
’ hardware, fold pivot and locking hardware, seat frame assembly item #52, and seat belt assembly item #42,
+ Refer to Engine Owner's Manual.
A Includes seat assembly plus tracks item #25, seat stops item #17, and seat wiring harness (item #44 pg. 25).
Does not include seat belt assembly item #42.
® Use Teflon pipe sealant on pipe threads on temperature sending unit,
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27 HP DIESEL FUEL GROUP

ltem | PartNo. - Description _ Qty. ltem | Part No. Description Qty.
1 ] 103-3891 Cap, Diesel Fuel Tank ....ccceeeecericearenee 2 22 | 1-805005 Washer, Lotk 5/16....cccceenvimerecnceerneen. 6
2% ] 103-4879 Asm, Fuel Tank {LH)...... vt ernnenes 1 23 | 103-4971 Hose, Fuel /4 X 42........couocevrrervereens 1
3% | 1034880 Asm, Fuel Tank (RHY .o vcreveerceeverernen 1 24 | 103-4972 Hose, Fuel 1/4 X 35......covoveree i 1
44 | 1-643277 Clamp, 5/16 1.D. Fuel HoSB......ccconvvereeeae 6 25 | 1-303335 Plastic Ti......creveercsrsrvnsrennreninsseeaans 3
H54 | 1-643293 Clamp, 1/4 L.D. Fuel Hose.....cccvvervvvceerens 8 26 | 103-3684 Bezel, Gauge.....ccccsmrecererceenierrerveens w1
6 | 1-513645 Bushing, Fuel Valve....cocceeerceeeenareee 2 27 | 103-1193 Clip, Loom Half ..o .3
7 | 1-643172 EIBOW, S0t icrniirerirerees s srsinesness e 2 28 | 103-1418 Hose, Fuel 1/4 x 32.... .
8 | 1-805004 Washer, Lock 1M ... vvvvenressninns 1 29 | 1-643238 Hose ,Fuel 5/16 x 28.. w1
g | 1-643234 Valve, Fuel Dual Flow ... el 30 | 1-643312 Clip, Loom ..ceveverevveenns W
104 | 1-633023 Stud, Fuel Tank ... iereniicrncirseseeninns 6 31 | 1-843526 Hose, Fuel 1/4 x 24........... .
11 | 3256-23 Washer, Flat SAE 5/16 ... ieccvevvireveren 10 32 | 33114-020 Screw, M8-1.25 x 20mm......cccceeeeeeennns 2
12 | 1-633349 Spring, Fuel TanK......veiveroricssicenne. 5 Brigas & ]
13 | 3206-47 Nut, Thirt NyIoG 516-18 vrvreveeeeremeernere 6 39| Stratton. /N 820311 Fuel Fitere. 1
14 | 322-3 Screw, 5/M6-18 X34 ..o rvrvereranans 4 34 | 321-3 Screw, 1/4-20 X5/8...eceeeeceecereeeveranns
15 | 103-6564 Kit, Fuel Gauge .....ooevviervniecieceee e 1 35 | 103-1693 Hose, Fuel 5116 x 41......
16 | 1-803075 Screw, Truss HD #10-24 x 3/4 ............... 1 36 | 103-1428 Hose ,Fuel 516 X 47 cccrcvceevecireeeasinenns
17§ 3296-2 Nut,#10-24 Nyloc 37 | 1-513592 Knob, Red (Throthe) ......cccvcveerervvvseniens 1
18 | 103-5252 Asm, Control Pane! (103-3678-03) 38 | 1-807513 Bolt, Carriage #10-24 x 1/2 ....comenneen.... 2
widecals 39 | 103-1450 Cable, THIOHIE ....couceverririeseeeseessrreassvenas 1
19v | 32122-30 Screw,#10-24 x 1/2 Truss Hdms 40 | 1-807533 Bolt, Carriage #10-24 X 5/8 .cvvvveerivevervns 1
20+ | 103-2615 Fitting, Fuel Bulkhead 41 | 3256-14 Washer, Washer, #10 Std .......ccco..c...... 2
103-2784 O-RiNG vorrvvercrrnnnesneerrcnsnnne 42 | 3290-500 Screw, Machine #10-24X5/8.....ccvoeeeerane 1
21 | 1-303435 Washer, Spring Disc 1/4
+ Use Pro-Lock, Retaining type (Part No. 1-840023), .5cc tube on stud threads going info the tank.
<% Refer to Engine Owner's Manual,
Vv Snug fit only on siotted holes, Do Not Overtighten, tank must be able to expand.
A Clamps require special pliers P/N 1-843394 (Oetiker P/N 14100118 or Kohler P/N 2445505) for installation.
*  Use Profock, Nut type (Part No. 1-840022), .5ml tube on fuel fitting.
*

Includes tank, cap, fittings, and studs. |LH tank also includes fuel gauge.

11
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27 HP DIESEL FUEL GROUP
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PARK BRAKE GROUP

ltern | Part No. Description Qty. ltem | Part No, Description Qty.
T 1 1513140 BUSRING...ccerrriiremrrmrnesrrsss s ersesrissneneeaes 2 21 | 325-17 Screw, 1213 X4 (60"} weeveeeerr e 8
2 | 1-633454 Spring, Brake Rod....cceoc v 2 325-20 Serew, UZ-13X B (T2 vvvveerecreerseveinis 8
3 | 32358 Bolt, Tap 3/8-16 X B.cveecveeerciveceeeeeeens 2 22 | 3290-357 Nut, Whizlock 3/8-16 ..o 4
4 | 3296-39 NUt, NYIOC 3/8-16 ... niasinnne 4 23 | 32537 Washer, Lock 12 oo, 8
5 | 3218-3 Nut, Jam 3/8-16 .ececiiececee e vrernivnens 2 24 | 32564 Washer, 3/8 Std... e B
6 | 103-0187 Lever (103-0201-03) W/GHD ...coveeicennen, 1 25 | 327210 Pin, Cotter 1/8 X 3/4 oevrevmreiieniecieeenee 4
7 | 1-633268 Grip, Brake LeVer.......ovcrcrnceniceecvrennns 1 26 | 1-806800 Pin, Cotter 9/64 x 1 1/2...... "2
8 | 103-0355 Band, Brake.....ciniieiceeeeeenierenns 2 27 | 1-523157 Washer, Spacer................. .2
9 { 1-800036 Nut, Slotted 1.00-20 ..ot 2 28 | 103-1117-03  Lower Brake Linkage ..... .2
10 | 1-633380 Spacer (Short}{B0™) -ccrveverriierniiersrearirens 4 29 | 103-5243-03 Brake Shaft.....ccoceceeecirceveriieceeeeenns 1
1-633060 Spacer (SHOrD (T2 v cersrenirirns 4 30 | 103-0810-03 Bracket, Brake {(727)...vuceeeeeceensrssneseseene 2
1 | 1-833382 Spacer (Long)B0™)..cccvecieie e 4 103-0844-03 Bracket, Brake (60™)..o....coveereeiverererinens 2
1-633062 Spacer (Long) 72 )u.veveceerereeerrerinnnie. 4 31 | 1-6833131
12 | 1-633102 Bearing, Flange......cccevcvievrniinicninines 2 32 | 3219-3
13 | 103-0051 Spacer, Brake Refainer.............ooovervne. 2 33 | 325742
14 | 1-633144 Pin, Trunion ..o, 2 34 | 103-0384 SPACET o vericrerisctierie e raraesne s sn s s 6
15 | 103-0590 Hub & Drum W/Studs, Wheel ................ 2 35 | 103-0374 Retainer, Brake Band ............ccorvvrinrens 2
+ | 1-633926 Studs, WHEE! ... er e 8 36 | 322-9 Screw, HH .312-18 X 1.75 i 8
16 | 3234 Scorew, 3816 X34 e 2 37 | 3215148 E-Ring, Retaining......cceeeeervnnarveinnns 1
17 | 32310 Screw, 3/8-16 X 2.t verens 2 38 | 103-1708 Rod, BraKe ..o ooeceerr s ennsiesnnsnaniens 1
18 { 103-2398 Pin, Clevis Spring 3/8......cccorovveiicenveennnes 1 39 ] 1481 Zerk, 1/4-28 45° (60"} veeeeeerrrvrac i e 2
19 | 1-808284 Pin, Clevis 3/8 X1 . cccvvrirnsiisrsioniens 2 302-19 Zerk, 1/4-28 Straight (72" ).ecceeeeeerverenes 2
20 | 103-0131 Nut, SqReg 1/2-13 UNC-2B ........counn. 8 40 | 1-808285 Pin, Clevis 38 x T 14 ...t 1

Exmark black touch up spray paint - Gloss black
4 Not Hlustrated
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9 MOTION CONTROL GROUP

ltem | Part No. Description Qty. Item | Part No. Description Qty.
1 1-303105 YOKE 1iverrernseisestavssimasessenssnersnnsessnssnssrasasas 2 22 | 3239 Screw, 3/8-16X 134 .. 6
2 11034079 DaMPET..cicmieresiinaiesiss terisenrteranias 2 234 | 1-803022 Set Scraw, 5116 X 5/8...cvvviviinrerennrvannes 2
3 | 1-543017 Ball Jolnt (RH)..ceee e 2 24 | 3296-39 Nut, NYIoC 3/8-16...cceercceereeeeeeecrvnrereraen 6
4 1 1-803735 Bushing, Nylon......ccoceenrersniinrcenineens 2 25 | 3219-2 NUE, BMB-24....ccorereereieneee e rrrensreerane a
5 | 1-803737 Bolt, (Neutral RetUmM) ...ccoecveeevvcorevcreennns 2 26 | 1-804524 NUE, 5/46-24 LH ..ccrvvsrcnvniccinsimnienicanne 4
6 | 1-603807 Spring, (Neutral REtUM)....cccevveeeeeeerereen. 2 27 | 3220-2 Nut, Jam 5/A6-24 ... v 2
7 | 1633102 Bearing, Flanged........ocveveevveevevrverseesenns 4 28 | 3256-2 Washer, 1/4.......ninrireneeeceeennens 2
8% | 103-3457 LH Lever/Grip ASM wviciecreeeseceeeeeeerens 1 29 | 322-14 Screw, 5618 X 3. e 1
9 | 103-3458 RH Lever/Grip ASM . resrenssnicienns 1 30 | 322-12 Screw, 5M6-18x2 112 icivireieiienne 1
10 | 103-4787 Bracket, Motion Conitrof {(LH}......cccceveunee 1 31 | 3290-357 Nut, Whiziock 3/8-16 wocesieecvcnieeeceeeceen. 8
11 | 1034788 Bracket, Motion Control (RH) ....cc.ovvvernes 1 32 | 32725 Pin, Cotter 332X 12 cveeveeeeceeann 2
12 | 103-5182 Link, Hydro Connecting (RH}................. 1 33 | 1-808280 Pin, Clevis 516 X 1. irecesae e 2
13 | 103-3085 Link, Hydro Connecting (LH} ....ccocoveveee 1 34 | 3296-29 Nut, Nyloe 5/16-18...vevirvirerereissnsiennns 4
14 | 1-633152 Ball JOInt (EH) cvvvveerveecvenrnesemeesenmne s 2 35 | 103-5192 Spacer, Hyd Contro! (RH) ....oeeeeeeeeee. 1
15 | 103-0407 Arm, Control Shaft ..o, 2 36 | 103-0194-03 Am, Pump Controf..cceevveverecenierieeecicaa, 2
16 | 98-5975 Washer, Disc Spring 3/8....cccooveceeevnreens 4 37 | 103-1361 Spacer, Hyd Control (LH)...... ot
17 | 1-403180 Screw, 5/16-18 x 1 3/8(GIM) cevveereeeerene 4 38 | 103-3456 Grip, Motion Control Handle........cccoeee. 2
18 | 32128-20 NUE, SMB-18...eecrrcerervreecsesecineeerreseone 12 39 | 103-3080 Knob, Tracking ....ceveiirveneerninicennirenss 1
19 | 322-6 Screw, 5M6-18x 11/4 ... 2 40 | 1-323245 Spring, COMPression .......cveceevrivrnreees 3
20 | 3234 Screw, 38-16 X 34 ..o 8 41 | 103-3062 Asm, Tracking Rod Linkage (LH}........... 1
21 | 3236 Screw, 3/8-T6X T coceveeeveceereeeeerereaene 4 42 | 103-5180 Asm, Tracking Rod Linkage (RH) .......... 1

Exmark black touch up spray paint — Gloss black.
#*  Not iflustrated.
< Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on setscrews.

14


johnssj
Rectangle


johnssj
Rectangle



COMMON ENGINE DECK GROUP

ltemn | Part No. Description Qty. Item | Part No. Description Oty.
1 | 103-0984 Sheave, Stationary 1dler......ceeereiimeenerines 2 45 | 98-3175 Valve, Vacuafor ......ccccoveeennene. w1
2 | 103-1503 Spacer, Belt Tightener ......coeeeeveeeencnse 4 47 | 241242 Clamp, Air Cleaner Hose ..o reevenens 4
3 | 1031767 Spring, Belt Tightener ....cvcveveveneieennnn. 2 48 | 103-5198 Hose, Plenum To Air Cleaner....... vl
4 | 323-16 Serew, 3B-16 X4 ...ccvvrrrrrriseirrensnsranes 1 49 | 1030921 Hose, Air Cleaner To Enging ......cu.e.. 1
5 | 323-23 Screw, 3/8-16 X4 1/2 e 1 50 | 32214 Screw, 5M6-18 X 3 ecciceeeevrrremeveas 3
6 | 3231-40 Bolt, Carr 3/8-16 X2 1/4..cceeerevrvrrrreenns 2 51 | 32312 Screw, 3/8-16X 2 1/2.ciiicereeeeens 2
7% (| 323-8 Scraw, 3B-18X T 12 e 3 52 | 103-2592 Kit, MUTTIET e eeecene e 1
8 | 3296-39 Nut, NYIoC 3/8-16 ceceeeceevvicrnr e 5 53 | 103-0192-03 Strap, ClUtch/Brake ......ovveeeeeemrecevseene 1
9 | 3290-357 Nut, Whizlock 3/8-16.....c.cceeereereereareaens 9 54 | 103-0839-03 Mount, Engine LH& RH.coovvvevvevivrnnenn 2
10 | 3256-24 Washer, Flat SAE 3/8 ..o ivivere e 6 55 | 103-0870-03 Mount, Rear ENGiNe ... eeceeervveeenres |
11 | 103-0983 Sheave, Tightener........coeereviveieiren 2 86 | 103-1058 Bracket, Air Filter....cocecnieimneeeenn 1
12 | 98-5975 Washer, 3/8 Disc Spring c..civvvieeeerevnnnes 5 §7 | 103-0953-03 Mount, Air FIEr c.eevicoreviieeee e s 1
13 | 1031361 Spacer, Stop Bolt.....ueeeeeeeeeiae, 2 584 | 33114-020 Screw, MB-1.25 X 20MM ...vvvecerrveriererecens 18
14 | 83-1040 Washer, Side Mount Fail-Safe................ 2 59 | 325-10 Screw, 213X 2 12 e 1
15% | 103-5696 Kit, Mule |dler LH (103-5671-03) 60 | 86-1980 Washer, Thrust.....vvencrerec e 2
W/BEAMNGS e e crrererrcvresremeres e snssssenies 1 61 { 3286-23 Nut, NYIoe 1/2-13 v 1
164 | 103-3247 Kit, Clutch Jumper Hamess ......o..oveeriene. 1 62 | 3235 Screw, 38-16 X T/8.cceirieeeevrrrernseen 2
17 | 3296-59 Nut, Nyloc 3/8-16 THIN wovveereeeveieceereerine 2 63 | 1-303334 Washer, 5/16 Disc SPring.......ccvnneien 3
18 | 100-2436 Hood, Air Intake W/CIEMP ...ocveevemsnerinee 1 64 | 323-13 Screw, JB16X 23 auecrrrvivrsrireenenann 2
19 | 30240 Zerk, 14-20 80° ... rernrrerne s 2 65 | 103-3573-03 WId, Flywhee! Cover......cceevvveerennenn 1
20 | 66-6480 Washer, Side Mnt Spacer.....uuerncernn. 2 66 | 33114-045 Screw, MB-1.25 X 45MM vvveeeereererireenean 3
21m | 103-5697 Kit, Mule Idler RH (103-5672-03) 67 | 103-3745 Asm, A-T LinK..omeereiice e .2
W/BEAMNGS .ot ceccrer e 1 68 | 103-3505 Seal, Double LIP vieeeee e -2
22 | 3296-6 Nut, Nyloe 3/8-24 ... 2 69 { 103-0881 Belt, Mule Drive ... sceressisie 2
23 | 103-0083 Asm, Clutch W/Tie Wamer ....ccoeeneinne 1 70 | 32314 Bolt, Carr 318X 1 12 2
24 | 103-0193 Spacer, Clutch Strap.........ccccccvvevivverineenn 3 71 | 1-303335 Tie, PlastiC....c..crcumercrmennissssnesmscscanennns 2
25 | 1-633830 GIOMIMEL...sverieeecrireemmereeensrerseresse s sorone 2 72 | 56-2150 Screw, M10-1.25 x 80mm...... a2
26 | 1-633545 Spacer, Grommet .......ccovevevevreevsinenenes 2 73 | 103-4039-03 WId, XP RH Sheave Guard.................... 1
27 | 3226 Screw, SME-18X T 14 ..ot 1 74 | 103-4011-03 WId, XP LH Sheave Guard............oveeren 1
28 | 322-12 Screw, SMB6-18 X2 12 ceivieeeeenrann 2 75 | 103-3186 Spacer, RH Sheave Guard ......cocvveeeeee. 1
29 | 1-613235 WaSHEL tiiir e snsernsses s ssnnians 4 76 | 103-3556-03 Wid, Front A-T Eng Brkt ..vevereeerrerenn, 1
30 | 3256-3 Washer, Flat Std 5/16..........covvveeerirennns 1 77 | 1030608 Rod End, 3/8-24 Female...........cc.vc0ee 2
31 | 3296-29 Nut, Nylog 5/16-18 ..o 1 78 | 3220-3 Nut, 3/8-24 Jam ...uvevvereerecveineierieeens 2
32 | 103-0286 Shaft, Engine Stub.....cccuvveeieceirissnsrinnnes 1 79 { 103-1385 Gasket, MUffler.....c.ceececcnriin e 1
33 | 3212-6 Screw, 7/16-20 X 1 12 e 1 80 | 3256-23 Washer, Flat SAE 5/16 .......coveververnreran 4
34 | 1-603610 Washer, Spring Disc 716 .....vcveeeveeerreans 2 81 | 103-3808 Bracket, Ground
35 | 1-543610 Washer, CIUtch ..o 1 82 | 103-3567 Lintk, ArT e s e
36 | 103-2613 Isolator, LH/RH ..o e 2 83 | 93-6009 Washer, 3/8IDX 1.5 0D 4
37 | 322-3 Screw, 5/16-18 X 34 ....cverereeceeecernennes 6 84 | 103-3568 tsolator, A-T LINK .cvvvvrereeciniiesniesneecens 2
38 | 32128-20 Nut, Whizlock 5/M16-18....cceeeseviiinnivenins 1 85 | 323-9 Screw, 3/8-16X 13 3
39 | 32564 Washer, Flat Std 3/8.... e B 86 | 103-2816 (CTTE=To« R e OO UV 2
40 | 103-1022 Isolator, Rear ............ e eearearaan 1 87 | 103-3506 Seal, Single Lip-..ieseis e 2
41 | 103-5178 Asm, 5” Canister Air Filter W/Hood........ 1 88 | 3212010 Ring, Retaining ........covivevssmeeeresnerneseene. 4
42 | 1031327 FRERT, Al v rereisniree s s i 1 89 | 103-3504 Bearing, Sphencal .......cccvcevnveerisiiennn 4
43 | 103-1326 Filter, Safety Al .o rrerce e 1 90 | 108-7159 L8011 = RSNV SORTRURRRIY”. |
44 | 103-1060 Cover, Air Filter WiLatch............. ersenriras 1 91 | 1-603401 L2371 Lo- = 1
45 | 99-3174 Latch, Alr Cleaner ... cieeceeene 1 92 | 1413088 Lo Lo RO 1

Exmark black touch up spray paint — gloss black.
*+  Use Prolock, Nut type (1-840022) on screws threaded into block, and rear A-T link to Rear Engine Bracket screw.
103-5696 kit includes components shown and (1) screw item 4 and (1) spring disc washer item 12,
103-5697 kit includes components shown and (1) screw item 5 and (1) spring disc washer item 12.

3
|
&

Includes jumper hamess, clip and 2 plastic ties item #71.
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UPPER FRAME GROUP

Item | Part No. Description Qty. ltern | Part No. Description Qty.
1 | 1-303435 Washer, Disc Spring 174 .cccovoievvreeeicen. 7 27 | 103-5163-03 WId, Engine Belt Shield Mount ..............2
2 | 1-323385 Knob, 3-Prong.....coceeveeeneeneeseenerann 2 28 { 103-5169-03 Mount, Side EH...ccceceiveeir e eeeersrererennns 1
3 | 1-523420 BUMPET ..cvicieicrieien e nenerne o rsrinessarasse 2 29 1 103-5884 Asm, Engine Belt Shield (103-5230)

4 | 1-632986-03 WId, Hinge Shackle ...cocoveeeeeeeererenrenns 2 W/DECAIS et e eneessenans 1
§ | 1-633864-03 Screen, Radiator..........covvvevvveeeeereecnne 1 30 | 1-803035 Rivet, Pop 3/16 x 1/4 .4
6 | 1-633885-03 Plate, Hood HINGE.wverevnrireveeeeeeeeeee s 2 31 | 1034987 Shield, ENGINE ....c..covveeviriir e eerneneenes 1
7 | 1-643105-03 Angle, Radiator LH........ocooccvereeeveeennns 1 32 | 103-4988-03 Strip, Belt Shigld ........c...oovovveeerrreenn. 1
8 | 1-643106-03 Angle, Radiator RH......ocoeeecevane SR 1 ' 33 | 3256-14 Washer, Flat .216 x .500 x .065............. 4
9 | 1-643107-03 Angle, Radiator Top....... ' 34 | 103-5170 Panel, Engine Access (103-5487-03)

10 | 1-843108-03 Angle, Radiator BotHom .....ceveeecneeeennns 1 WIDECAIS ..o vveverrsesri et vecvraserenesns 1
11 | 1-643186 Seal, Trim 14" 35 | 3214 Screw, HH 1/4-20 X 34 oovirieeevinn 2
12 | 1-643187 Seal, Trim 20” 36 | 322-3 Screw, HH 5M6-18 X 3/4 ... 9
13 | 1-643188 Latch, Rubber Hood ... cceeveveneeenes 2 37 | 3224 Screw, HH 5/18-18 X 7/8....vveveevevrceennn 4
14 | 1-643189 Keeper, Rubber Latch ...ucvcecicieserecenee.. 2 38 | 3225 Screw, HH 5MB-18 X 1. 14
15 | 1-806003 Pin, Hair Cotter .080 #2...........c.cccevevrrnen, 2 39 | 323-6 Screw, HH 3/8-16 X 1uvcreeceeeecererrrinaen 2
16 i 1-808285 Pin, Clevis.....cccenvrniemneen 40 | 323-7 Screw, HH 3/8-16 X1 1M .....c.rcevvaee. 2
17 | 1031363 Rivet, .25 Raichet 41 | 3234-47 Screw, Flange 5/16-18......cccoveveerreeeenns 4
18 | 103-1479-03  WId, Rear BUmper......coeeeeveererseeeeeneenn 1 42 1 1-803072 RIVEL 11ttt rriereceerereecsestere e eenee e
19 | 103-2603-03 Bracket, Bote .oeevvivciicececerereseressnenes 1 43 | 3256-22 Washer, Flat .218 x .625....

20 | 103-4855-03 Guard, MUTflEr.......co...voevveveeieeceee e 1 44 | 3256-23 Washer, Flat .344 x .888.....cccceovvereeenneen.
21 | 1034993 Bar, Radiator Mount Frame 45 | 3256-24 Washer, Flat 406 x .080.........cceeevnen. 8

(103-4906-03) W/Decal.........c.ovrerirernnns 4 " 46 | 3200-357 Nut, Flange Whizlock 3/8-16...ueveeeeeeen. 4

22 | 103-4982-03 Bracket, Buzzer ........................ 1 47 | 3296-29 Nut, Lock 5M16-18 ....covvrerercisieeee s
23 | 103-5123-03 Wld, RH Rad & AC Support................... 1 48 | 100-3815 L€ 1Ty 111 O
24 | 103-5157-03 WIid, Rear Upper Frame LH........ou....... 1 49 | 32128-20 Nut, HF Serrated 5/16-18

25 | 103-5158-03 WId, Rear Upper Frame RH.........n........ 1 50 | 32128-33 Nut, HF Serrated 1/4-20

264 | 103-5886 ASM, HOOM......oiveecrresscessin e renranes 1 51 | 923786 RIVEL, POD..ovoesieeiressessiee oo se s eeeee

Exmark black touch up spray paint - gloss black.
* Hood assembly comes with hood hinges item #8, screen, radiafor brackets, seals and decals,
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UPPER FRAME GROUP
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ENGINE COOLING GROUP

Item | Part No. Description Qty. ltem | Part No. Description Qty.
1 3221 Screw SMB-18 X 112 e, 8 19 | 1-643259 FRENG,EIBOW ......cre e vrvarireeieresee e e 1
2 | 3256-23 Washer Flat ................ 20 | 1-303287 Tie,Plastic 5.5 X .044 X 1..ocvrvvririieierines 3
3 | 1-643161 Cap,Radiator 21 | 321-2 Screw, 14-20 X 1/2.uccvereeeereerereniens 2
4 | 103-3347 Asm, Radiator Top (103-0940-03) 22 | 1-633989 Clamp,HOSE...coerireveeriererecee e 4

WIDBCAIS ... vttt 1 23 | 103-2505 Hose,Engine Outlet.......ccoveeeeveeeereereenn.. 1
5 | 3296-2 NULNYIOE #10-24 ...t 1 24® | 103-0892 Fan,Crowley .ceereenen. s,
6 | 1-803075 Screw,#10-24 x.75 Crosstruss 1 25 | 103-0086-03 WId,Fan Motor Mount
7 1103-1352 Shield,Radiator Filt Neck........cuccvvvveveeceen 1 26 | 103-0922 Hose,Engine Infet ....cccoceeceeeerenrns
8 {103-0891 Radiator,IHT #DA12-10900...........ccconen.e 1 27 | 3296-42 NUENYIOC 1/4-20 ..o
9 f 103-0898 Shroud,Engine Cooling ..cc.coevvereseneene 1 28 1 103-0113 Clip,Loom 1.38 . ane 1
10 | 103-5172 Asm, Radiator SBottom 29 | 1-513762 C!ip,Loom < 4 OO 1

(103-4854-03} w/Decals 30 | 321-6 Screw,1/4-20x1.0........... . |
11 | 32128-20 Nut, Whizlock 5/16-18....c.ccecverennienninnnes 31 | 324544 Setscrew 1/4-20 X 3B cecnevcceecevererenren 1
12 | 322-3 SCrew,5MB-18 X 34 .o 16 324 | 909848 Setscrew, 1/4-20 X 1é ..vvveevvercreveenreeenecn 1
13 | 3256-3 Washer, Flat 5M16 ......ocvrreiceeecereerivians 4 33 | 322-14 Screw HHCS 5/16-18 x 3.00...... 2
14 { 103-1445 Hose,.31 ID X 37,00 e ] 34 | 3296-29 Nut, Nyloc 5/16-18......cceeuereene s
15 | 1-643164 Cap,Tank Overflow ...........covveeeiiecennannns 1 35 | 1-513296 Spring, COMPression ..., 2
16 | 1-643131 HO5e,.25 ID X 22.00 i 1 36 | 103-5223 Spacer, .31 IDx.44 ODx2.25.....covevevereene 2
17 | 1-643163 Tank,Overflow........ccviiiceniressrossinns 1 37 | 103-4886 Bracket, Air Deflector. . eereerrens 1
18 | 1-513645 Bushing,Valve Fuel........ccoovcervererermnnnee 1

Exmark black touch up spray paint — gloss black.

% Setscrew is installed over keyway.

® Before installing fan, be sure to apply Mobil HTS grease(P/N 103-5217 1.5 oz packet) to fan motor shaft next to the

seal.
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HYDRAULIC GROUP

ltem | Part No. Description Qty. ltem | Pari No, Description City.
1 103-2978 Pump, Hydro LH......oconereivciiinnn 1 48v | 103-2154 Fitting, Run Tee 3/8".....ccovvveeveeeiinenn 1
2 | 103-2979 Pump, Hydro RH..... w1 103-1020 O-Ring (37° Flare #6)....... 1
100-6140 Kit, Seal Service 21L..coviveciieenn 1 49 | 103-2155 Elbow,20°9/16jicx9/160-Rg....covrvvariecarence. 1
103-8439 Kit, Input Shaft Bearing 21L .....ccccevvveeiees 1 103~1020 O-Ring (37° Flare #6} ........ 1
103-2670 Kit, Thrust Bearing 21L w1 1-603921 O-Ring (SAE #8} ... |
103-2668 Kit, Cylinder Block 21L....ccivvinecrnenrennseens 1 50 { 103-2156 Fitting, Strt9/1 61|cx9:'160 P\q 1
103-2667 Kit, Valve Plate 2101 ..o sircsmnaans 1 103-1020 O-Ring (37° Flare #8) ........... .
3 | 103-2489 Mator, Wheel Drive 1-603921 O-Ring (SAE #8) ......cccvnene. -
1-000088 Kit, Seal 51 | 103-2157 Fitting, Strt9/18jicx7/160-Rag.... w1
1-000139 Kit, Bearing 103-1020 O-Ring (37° Flare #6) ........... el
44 | 103-7430 Motor, Hydraulic Fan..........c.cooercevnecnences 1 1-603923 O-Ring (SAE #4) ........ .
103-7434 Kit, Fan Pump/Mir Shaft Seal . 52 | 103-2159 Fitting, Run Tee 3/4" ... 1
S+ [ 103-7431 Pump, Hydraulic Fan............. i 1-603992 O-Ring (37° Flare #8) ....ccocvcermrrcncneennenn 2
6 | 32128-20 Nut, Whizlock 5/M18=T8........vivecrrrervemrrnearinns 11 1-603920 O-Ring (SAE #8) ........... et
7% | 103-6409 Kit, Pump Idler {103-6200-03) 53 | 103-2315 Elbow,90°3/4ficx3/4 SWl....cvcvcvcrcieeeen 1
WI/BEEIINGS .1ocvvvvnnicvirnsrsrsrrersnnrssmrecevnsnssnns 1 1-603982 O-Ring (37° Fiare #8) .cecevvevivccereiereneanrane 1
8 | 32312 Screw, 3/8-16 x21/2 ., W T 54 | 1-603990 Fitting, Strt 3/4jicx3/40-Rg w3
9 | 3256-24 Washer, 3/8 SAE ........ w2 1-603992 O-Ring (37° Flare #8) ........ e d
10 | 3280-357 Nut, Whizlock 3/8-16 9 1-603920 0O-Ring (SAE #8) ........... -
11 | 103-1940 Fitting, Straight Long......ccceceeicveenccccennnn 2 55 | 1-603991 Fitting, Strt 3/4jicx7/80-Rg 4
12 | 1-513034 Bearing, Sleeve........ 2 1-603992 O-Ring {37° Flare #8) ........ vl
13 | 103-4463-03 Tighterer...........o.. vl 1-60:3819 O-Ring (SAE #10)cec e .
14 | 323-16 Screw, 3/8-16 x4..... | 56 | 103-3110 Filter, Hydraulic Inline................... weee 1
15 | 3234 Screw, 3/8-16 x 3/4 ....... w3 57 { 103-2148 Hose, Hi-Pressure Fan Pump... R
16 | 103~1338 Sheave, Fan Purnp Dnven .......... 1 58 | 1-323241 Hose, Fan Motor Return ..o cceerevnnns 1
17 | 1-413088 Spacer ... . 1 58 | 103-2172 Hose, Pump Case Drain........ccccceevernevrnns 1
18 | 30240 Zerk, 90° 1/4-28 2 60 | 103-2173 Hose, Fan Case Drain ... -
i9 | 13-2840 Key, Square 1/4 x 1 1/4 1 61 | 103-2174 Hose, Tank Retum ............ veu 1
20 | 103-133¢9 Sheave, Fan Pamp Drive ... vcrennes 1 62 [ 103-1471 Hub, Hydro Pumgp Sheave.... 2
21 | 103-1422 Spacer, Fan Pump Drive.......ccveverennnees 1 63 | 103-1472 Sheave, Hydro Pump ........ 2
22 | 3239 Screw, 3/8-16x13/4 ...... 3 64 | 1-633167 Sheave, Fan Pump [dler. e
234 | 3246-6 Setscrew, 5116 x 3/4.... 2 65 | 323-14 Serew, 3/8-16 X 3uivccirecerree s i
24 | 103-5598 Belt, Fan Pump Drive...... 1 66 | 3296-29 Nut, NYIOC B/1618. e arans 1
25 | 98-5975 Washer, Disc Spring 3/8 . w2 67 | 103-5121 Asm, Filter inlet Hose ........ o
26 | 103-1421 Hub, Engine Sheave... ot 68 | 103-4464 Sheave, Hydro Pump Idler.........cccc.coneeen
27 | 103-5164 Sheave, ENgine......cceeevereeieccrns w1 69 | 103-3349 Asm, [dler Arm {103-1417-03)
28 | 103-1459 Pin, Spring Roll 1/4 _.......... w1 w/Decals & Beanngs .......o.occeveeeveeeeevrennns 1
29 | 323-6 Screw, 3/8-16x 1 ..... w1 70 | 1-603384 Bushing, Tightener Pivot ... et
30 | 3286-23 Washer, 516 SAE ........cocecvvniviinnn 4 71 | 103-2104 Clamp, Hose .89 Max Dia.. v
31 | 33114-020 Screw, M8~1.25x 20 ....c.vrvvverrvrrrerrerennn. 4 72 | 1-643312 Clamp, 1.00..cccommeecrceenen. -
32 | 103-2600 Belt, Hydro Pump Drive... w1 73 | 1-633396 Clamp, .69... rreerrerrenneegens 2
33 | 1034679 Hose, Wheel Motor (727). w4 74 | 103-5859 Asm, Hydrauhc Reservmr
103-4680 Hose, Wheet Motor (80").... w4 (103-4902-03) WiDECalS ......c.ccceemrvrvrrrrsrnrs 1
34 | 103-2146 Etement, Hydrautic Of Filter... ol 75 | 3224 Screw, 5M16-18 x 7/8.......... 12
35 | 1-513167 Cap, Hydraulic Tank........... w1 76 | 103-1288-03 Plate, Fan Fump Mounting ool
36 { 1-523103 Gasket, Tank Cap ...ovvvvicnrceecerieerneeeee 1 77 { 1-805605 Lockwasher, 5/16 .... .-
374 | 1-803050 Setscrew, 5/M16-18 X 3/4....ccovvvieeerrcneens 4 78 | 322-2 Screw, 5/16-18 x 5/8.......... B
38 | 103-2739 Key, Smm X Smm x 32mm..... 2 79 | 1-603414 Spring, Fan Pump Tghtener e
39 | 3213 Screw, 1/4-20 x 5/8 2 80 | 103-1575 Spacer, Fan Pump Spnng 2
40 | 1-805004 Lockwasher, 1/4.....ccooceceevieinne 2 81 | 3256-4 Washer, 3/8 Std .. 3
41 |} 3255 Scraw, 1/2-13X 114 .. 4 824 1 103-5120 Asm, Charge Hose o
42 | 3212849 Nut, Whizlock 1/2-13....... 4 83 | 103-226% Asm, Pump inlet....ooe e 1
43v | 103-1012 Elbow,90°9/16]icx3/8NPT ... o 84 | 103-2259 Filter Head............... 1
44 | 103-1014 Elbow,80°9/16jicx3/40-Ryg.. .2 85 | 103-1767 Spring, Hydro Drive Tightener ............c...... 1
1-603920 O-Ring (SAE #8) ...cccrecneaas . 86 | 32150-1 Key, Fan Pump Or Mofor.......cc.oveeceeeevenenns 2
45v | 103-2151 Elbow,45°9/16jicx3/8NPT .., w1 87 | 106-7159 Q-ring.... 2
103-1020 O-Ring (37° Flare #6}...... | 88 | 103-3504 Bearing, Sphencal 2
46V | 103-2152 Elbow,80°1/2T x 1/2NPT . w1 89 | 103-2916 GUBM, TOP i eeeereemecrmemesr s e smserieansans 2
47 | 103-2153 Elbow,90°3.'4jicx3l40-Rg ........................... 2 90 | 103-3508 Seal, Single Lip ... .l
1-503992 O-Ring {37° Flare #8) 1 91 | 32120-10 Ring, Retaining 2
1-603920 O-Ring (SAE #8) ... 1
Exmark black touch up spray palnt gloss b]ack
V¥ Use Teflon pipe sealant on pipe threads in reservoir and cooler.
% Use Prolock, Nut Type (P/N 1-840022, .5ml tube) on setscrews.
%  Charge hose assembly includes items 67, 83, & 84 only.
+  Apply Mobil HTS grease (P/N 103-5217 1.5 oz packet) to fan motor and fan pump shafts next to the seals.
X 103-6409 kit includes components shown and (1) screw item 14 and (1} spring disc washer item 25.
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DECAL GROUP

ltem | Part No. Description Qiy. ltem | Part No. Description Qty.
1 103-1077 Decal, Bolt TOMQUE ..o 1 20 | 1403005 Decal, Danger....coo e viererecenennscnnnennnn 2
2 | 103-5881 Decal, Rotating Devices......vvnen. perenn 1 21 { 103-3794 Decal, Park Brake....ooecceeeeeee v 1
3 | 103-3276 Decal, Warning BUzzer ....ccovvveeevvcerrcenns 1 22 | 1-833706 Decal, Deck Height.......coveverveceerreceveenns 1
4% | 1-323540 Decal, Rolier MOURHNG...ccevereirmierianeericnns 1 23 | 103-3979 Decal, Cutting Heilght.......ccconniniennnene 1
5 | 103-1596 Decal, Belt Routing ........ccceiveveeeeeeeneees 1 24 | 103-0223 Decal, Havoline Coolant ......ccoeveiiieenenne 1
6 | 103-6320 Decal, Check Service e 25 1 103-1146 Decal, Ultracut 60.......... W
7 | 1-6843222 Decal, Belt ROUERY coeeveevv e ccrnrcen s 1 26 1 103-1147  Decal, Ultracut 72......cocoeeeeeeeeee 1
8 | 1072112 Decal, Danger Slope.......cecvmmeecnns 1 27 | 1513748 Decal, Guard ... 1
9 | 103-4574 Decal, EXmark LOg0...ccveeeirrenicrsnsonne 1 28 | 103-2076 Decal, Caution Hot Surface ................... 2
103-3989 Decal, Exmark Logo.......ccoevvremerreeserirnns 1 29 1 98-5954 Decal, Missing Cover......oeeecee. 5
10 | 1-303508 Decal, Discharga Waining ....eereeeceeeees 1 30 1 1-633313 Decal, Warming ... vevvvnrsinnineaeans 1
11 | 103-3679 Decal, Console Throttle.........coeiiinens 1 31 | 103-1836 Decal, Diesel Ol ....oeeveerevvvnrenrinreerens 2
12 | 103-3125 Decal, Lazer XP Model ....covevcveereviveenns 1 32 | 1-643401 Decal, Mercury Switch..... .1
13 | 103-5304 Decal, Belt Routing XP....ccccvieieniiinnene 33 | 1-643253 Decal, Radiator Fan........ -2
14 | 103-5805 Decal, Hood 27HP XP LH 34 | 107-2102 Decal, Folding ROPS... W1
15 | 103-5806 Decal, Hood 27HP XP RH 35 | 1-513746 Decal, MUTfler ..o isssnnninenes 1
16 | 1-513742 Decal, No Step ..o 2 36 | 1-523552 Decal, Hyd Tank / Hot Surface .............. 1
i7 | 103-0261 Decal, Fuel Valve XP .......cccivciieenicennnne 1 37 | 103-5200 Decal, Top ConsSoI@ ........ccvecvrvvrvinrecerares 1
18 | 103-5455 Decal, Ignition / PTO XP c..vvvvereriiveranronns 1 103-5885 Decal Kit, XP ..o 1
19 | 1-633922 Decal, Anti-Scalp .ccceevveeveceerecreeceenieene 1 .

%X Decal used on decks with type A anti scalp axles. Reference pages 3-6.
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27HP DIESEL ELECTRICAL GROUP

ltem| Part No, Description Qty. ltem | Part No. Description Qty.
1 | 1-543792 Wingnut, NVIOC....ccceiieiieniiinneesanicesns 2 29 | 103-1159 Cable, Battery Ground (-)....c.ceceevcarmeearere 1
2 | 103-1311-03 Holddown, Battery........ccuerivrvincsensrirannee 1 30% | 103-1160 Cable, Starter(+) W/lnsulators............... 1
3 | 103-1312 Bolt, Battery Holddown........cccueveveeirennnne 2 31 { 322-3 Serew, S5/16-18 X 3/ revvevrreesierseresrermsnenne 2
4 | 1-643178 Insulator, Altermnator (+) e veceeeees 1 32 | 32128-20 Nut, 5/16-18 WhIzIocK ...c.ceervveeererveerraes 2
5 | 103-1340Q Insulator, Battery Terminal.......cccoene.ee. 1. : Brigas & i
63 Battery, 12V SAE POSt..erveerrecerressreens 33| Siratton /N 820373 Modle, Pre-Heat Timer...
7 | 3280-500 Screw, B10-24 X5/ ... 10 34 | 103-1348 Cable, Engine Ground {-}...cccc.cecvriennanne 1
8 | 103-5218 Module, Seat Delay......oveceeceieeceeneeanns 1 35 326642 MNut, 1/4-20 NyloC..cveevrereeennee 2
g | 32962 Nut, #10-24 NYIOG e e 8 36 | 32144-70 Screw, 5/16-18 x 3/4 Tapiite.....c.ccceemee. 1
10 | 1-513051 Switch, Drive Lever N.O. ., 2 37 | 1-843275 Relay, 12V s cmssasernsnnas 4
11 | 1-633181 Plate, Tapped ....cccenieecmmercenercnmnrsenss 3 38 | 1-816001 Fuse, 20 AMP .o ssesseens 1
12 | 1-643267 indicator, Red LED.....ccvvievemmercnnerannns 1 39 | 103-1368 Fuse, 40 AMP.....ccieeeniensecennicmrsasinenns 1
13 | 1-513374 Meter, Enging HOUS .....ovvverecenreerennerenens 1 40 | 1-513762 Clip, Loom B0 ...ivicieeenisisaeesinsnine s 1
14 | 103-2106 Key, Exmark Logo.....cccovcennvinsincrnnnnicnens 1 41 | 1-643037 Guage, Voltmeler .........cocveeieirniniiiniens 1
1-603511 Key, [gnition .o 1 42 | 1-643021 Guage, TEMPEratlre ......ceeirnnieene 1
15@ | 103-0949 Sender, Temperature 1/8 NPT ............... 1 43 | 1-303335 Plastic Tie (Medium}......cocorriireisensniicennse 1
16 | 103-0498 MNut, Ignition.... reerensareerrsrransssrnans 1 444 | 103-1227 Wiring Harness, Seat.....c..cccenereenniiannns 1
17 | 103-0206 Switch, Igmtlon wl Keys ......................... 1 45 | 103-0205 Alarm, Dual Tone......ccomsiieieinssiens 1
18 | 103-5221 Switch, PTO i 1 46 | 33113-020  Screw, MBx1 X 20MmM .....ccevvenivnsicrniennns 1
19 | 103-1320 indicator, Amber LED... w1 47 | 1-603727 Clip, Loom .80 .o nirmcrerms vnncsn i 1
20 | 1-833386 Clip, Loom B9, ccree e e 3 48 | 3256-14 Washer, #10 SAE.......ccve e 2
21 | 1-633111 Switch, Brake N.Q/N.C. ..... N 49 | 1-803071 Screw, #10-24 X 172 eeeececesneen 2
22 | 103-1420 Insulator, Starter (F) i 1 a0 | 33023-00 Nut, MB NYIOC ..vvvvererrrerrerereen s aermnereaene 1
23 | 32128-33 Nut, 1/4-20 WHIZIOCK. ..cevve e cerercensarrans 1 51 | 323-6 Screw,3/8-16 X 1orvvinneniveiicencvnrnsnsnnnns 1
24 | 3256-22 Washer, 1/4 SAE...... e 1 52 | 3256-24 Washer, Flat SAE 3/8.....ccevcevcevvecreennne 1
25 | 3214 Screw, 1/4-20 X 34 .ocvveserene e 3 53 | 3290-357 Nut, Whizlock 3/8-16 ..veeeveerveer e 1
26 | 1-BO7513 Bolt, Carriage #10-24 X 1/2 ..cccvreenenene 2 544 | 1034339 Harness,Gauge XP....cieiveeeecrersesinnns 1
274 | 103-4340 Hamess, Wirng ...c..ceeeecceeecereceeieeeee. 1 55 | 1-323229 Clip, LOOI 375 et ciee v e eees 1
28 | 1-633782 Switch, Tilt i 1 56 | 321-2 Screw, 1/4-20 X 172 ccivveeeeieem s 1
4+ Use dielectric grease on all wiring hamess connectors.
% 12 Volt battery, BCI group size 25, 550 cca. For warranty and/or direct replacement contact Douglas Battery at 1-
800-DCUGLAS.
B Refer to Engine Owner’s Manual.
% Starter Cable includes insulators 103-1340 & 103-1420.
® Use Teflon pipe sealant on pipe threads on temperature sending unit,
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27 HP DIESEL WIRE ELECTRICAL DIAGRAM
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NOTES
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SERVICE RECORD

Date

Description of Work Done

Service Done By
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© 1997-2004 EXMARK MFG. CO. INC. PART NQ. 103-7371
INDUSTRIAL PARK BOX 808 {402) 223-6300

BEATRICE, NE 68310

ALL RIGHTS RESERVED PRINTED IN U.S.A."

SEE EXMARK’S COMPLETE
LINE OF ACCESSORIES

RIDING ACCESSORIES

CUSTOM RIDE SEAT SUSPENSION SYSTEM
DECK LIFT ASSIST KIT

HITCH KIT
LIGHT KIT
MICRO-MULCH SYSTEM
ROLL OVER PROTECTION SYSTEM (ROPS)
SNOW BLADE
SUN SHADE
TRASH CONTAINER
TURF STRIPER
ULTRA VAC COLLECTION SYSTEM
ULTRA VAC QUICK DISPOSAL SYSTEM

WALK BEHIND ACCESSORIES

GRASS CATCHER
MICRO-MULCH SYSTEM
STEERABLE SULKY
SULKY HITCH KIT
TURF STRIPER

Check us out on the Web:
www.exmark.com

FAX (402) 223-5489
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